product name

Craftsman 12A-948K299 (247.381091) (2011) Self-Propelled Walk-Behind Mower

Model: 12A-948K299 (247.381091) (2011)

Save
Part Not Listed?Part Not Listed?
product name

Drive Assembly

...
...
1
SCREW 1/4-20 x .620 GR5 MTD-710-0751

...
2
SPRING WASHER BELL MTD-736-0270

...
3
Wheel Ratchet MTD-948-0318


...
5
Spring Lever MTD-732-0803A

...
6
Shoulder Nut MTD-938-0529

...
7
Spacer .51 x .70 x .38 MTD-750-0515

...
8
Hex Sleeve Bearing MTD-741-0978

...
9
Single Lever Control Arm MTD-782-0565-0637

...
10
Hairpin Clip MTD-714-0104

...
11
Spring Washer MTD-936-0286

...
12
Front Axle Assembly MTD-611-0064-0637

...
13
Block Bushing MTD-741-0492A

...
14
Hex Screw 1/4-15 x 1 MTD-710-1241

...
15

...
16
Axle Bolt for Plastic Rim MTD-738-0102

...
17
Wave Washer .510 x .750 x .017 MTD-936-0504

...
18
Front Wheel MTD-734-04226A

...
19
Bell Washer .375 x .870 x .063 MTD-736-0105

...
20
Hex Flange Bearing MTD-741-0324A

...
21
Fl-Wash. .50" I.D. x 1.0" O.D. MTD-736-0369

...
22
Spacer .550 x .755 x 1.1 MTD-950-0151

...
23
Handle Bracket Assy RH MTD-687-02494-0637

...
23
Handle Bracket Assy LH Not shown MTD-687-02495-0637

...
24
AB Screw 1/4-14 x .50 MTD-710-1348

...
25
Spring - Nylon MTD-10622B

...
26
Shld. Bolt .34" x 1/4 -20 Thd. MTD-738-0137A

...
27
Pawl - RH MTD-748-0381

...
27
Pawl - LH Not shown MTD-948-0188B

...
28
Ratchet Pawl Plate MTD-16855

...
29
Rear Wheel MTD-734-2010B

...
30
Weld Top L-Nut 1/4-20 Thd. MTD-712-0414

...
31
TT Screw 3/8-16 x 1.25 MTD-710-1315

...
32
Spacer .385 x .625 x .700 MTD-750-0807

...
33
Torsion Spring RH MTD-732-0832

...
34
Clevis Pin .500 x 4.62 MTD-911-0835

...
35
TT Screw 1/4-20 x .625 MTD-710-1652

...
36
Lift Assist Spring Bracket MTD-782-0568B-0637

...
37
Cotter Pin MTD-914-0474

...
38
Trail shield MTD-731-06874

...
39
AB Screw, #10-16 x .500 MTD-710-0779A

...
40
Transmission Axle Assembly MTD-682-7526-0637

...
41
TT Screw 5/16-18 x .625 MTD-710-0604A

...
42
Transmission MTD-918-0263A

...
43
Hex Flange Bearing MTD-741-0522

...
44

...
45
Rear Axle Assembly MTD-938-0012A

...
46
Chain Cover Assembly MTD-682-7528-0637

...
47
Shoulder Spacer .385 x .715 MTD-950-1056

...
48
Fl-Wash. .344" I.D. MTD-736-0159

...
49
RR Pivot Arm Assembly MTD-682-0531-0637

...
50
TT Screw, 1/4-20 x .375 MTD-710-0653

General Assembly

...
...
1
Std. Control Handle MTD-747-0824B-0637

...
2
Upper Handle MTD-749-0439E-0637

...
3
Flange Lock Nut, 5/16-18 MTD-712-04063

...
4
Cable Tie MTD-725-0157

...
5
Control Cable MTD-946-0557

...
6
TT Screw, 3/8-16 x 1.00 MTD-710-0654A

...
7
21-inch Deck MTD-787-01948-4028

...
8
Front Axle Cover MTD-731-1836

...
9
HL Screw, 5/16-14 x .750 MTD-710-1242

...
10

...
11
Grass Bag Support Rod MTD-747-0940A-0637

...
12
Lower Handle MTD-749-0907B

...
13
Carriage Bolt 5/16-18 x 2 MTD-710-1174

...
14
Engine Baffle MTD-931-04564A

...
15
Blade Adapter MTD-987-02221

...
16
21-inch Mulching Blade MTD-942-0741A

...
17
HH Cap Screw, 3/8-24 x 2.50 MTD-710-1257

...
18
BLADE BELL SUPPORT MTD-736-0524B-1

...
19
Grass Bag Cover Assembly MTD-631-0071

...
20
Carriage Screw 1/4-20 x .75 MTD-710-0703

...
21
TT Screw 1/4-20 x .375 MTD-710-0653

...
22
HL Screw 1/4-15 x .75 MTD-710-0895

...
23
Grass Bag Frame MTD-747-0937-0637

...
24
Grass Bag Pivot Rod MTD-747-0939

...
25
Cap Speed Nut MTD-926-0106

...
26
Grass Bag Assembly MTD-964-04093A

...
27
Side Discharge Chute MTD-731-1832

...
28

...
29

...
30
Star Knob MTD-720-04072A

...
31
Mulch Cover MTD-931-1833A

...
32
Hexlk Nut, 1/4-20 MTD-712-0324

...
33
Push Nut MTD-726-0233


...
35
Drive Cable MTD-946-0711B

...
36
Chute Door Pivot Rod MTD-747-0965

...
37
Torsion Spring MTD-732-0819

...
38
Top Discharge Door Chute MTD-731-1874A

...
39
Push Cap MTD-726-0111

...
40
Top Discharge Chute Assembly MTD-931-0066

...
41
Hairpin Clip MTD-714-0104

...
42

...
43
TT Screw, 5/16-18 x .500 MTD-710-0607

...
44
Screw, 1/4-20 x 1.310 MTD-710-1270

...
45
Engine - 111P02-0880-F1 Purchase locally MTD-NA

...
46
Flat Washer, .260 x .720 x .060 MTD-736-3090
...
...
...
Processing